© COPYRIGHT 2001, MULTIQUIP INC.

PARTS AND OPERATION MANUAL

N

W

WHITEMAN

CONCRETE SAW
MODELS FS2 & FS2SP

Revision #2 (06/26/06)

MULTIQUIP INC. PARTS DEPARTMENT:
18910 WILMINGTON AVE. 800-427-1244
CARSON, CALIFORNIA 90746 FAX:800-672-7877
- 310-537-3700 SERVICE DEPARTMENT/TEGHNICAL ASSISTANGE:
800-421-1244 800-478-1244
FAX:310-537-3927 FAX:310-631-5032

MUI_TIQUIP E-mail:mq@multiquip.com ¢ www:multiquip.com

Atlanta * Boise * Dallas ¢ Houston ¢ Newark
Montreal, Canada ¢ Manchester, UK
Rio De Janiero, Brazil * Guadalajara, Mexico

P/N 25248



FS2/FS2SP CONCRETE SAW — NAME PLATE AND DECALS

NAME PLATE AND DECALS.

SEE DECAL ILLUSTRATIONS ON PAGE 8.

PAGE 40 — MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06)



FS2/FS2SP CONCRETE SAW — NAME PLATE AND DECALS

NAME PLATE AND DECALS

NO PART NO PART NAME QTY. REMARKS

1% 15577 DECAL: FS2 (WHITE) 2

2% 15579% DECAL: MQ WHITEMAN 5.5" X 4" 2

3 13118 DECAL: POWDER COATED 1

4% 15582 DECAL: WARNING PROP. 65 1

5 15580 DECAL: WARNING RESPIRATORY 1

6 15581 DECAL: WARNING BLADE GUARD 1

7 PLATE: SERIAL NO. oo oeseees e I CONTACT MQ SERVICE DEPT. W/MODEL & SN
8% 15741 DEPTH GAUGE LINEAR SCALE 1

9 15429 CONSOLE 1

10% 2942 DECAL: MQ WHITEMAN 13" 1

11 15269 DECAL: KIT FS2 coovreeeesecrsssessseressenee 1o INCLUDES ITEMS W/*

SEE DECAL ILLUSTRATIONS ON PAGE 8.

MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06) — PAGE 41



FS2/FS2SP CONCRETE SAW — UNDER CARRIAGE ASSY.

UNDER CARRIAGE ASSY. A

LUBRICATION

POINT
@ NOTES:

USE LOCTITE 242 ON ITEM 1,
SCREW, HHC 3/8-16 X 1-1/4

PAGE 42 — MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06)




FS2/FS2SP CONCRETE SAW — UNDER CARRIAGE ASSY.

UNDER CARRIAGE ASSY.

NO PART NO PART NAME QTy. REMARKS
1 1023 SCREW, HHC 3/8 - 16 X 1-1/4 4

2 15020 SPACER, .88 X .64 X .35L 2

3 15028 SET COLLAR 5/8 DIA ..o 2 i, INCLUDES ITEM W/*
4 15090 WHEEL, 5D X 2WX .6251D # 400 CAP 2

5 15319 UNDERCARRIAGE W/A 1

6 2079 ROCKER BLOCK, WITH BUSHING 2

7 4684 WASHER, FLAT 5/8 SAE PLTD 4

8 2621 ZERK FITTING 2

9 1162A CAP, ZERK FITTING 2

10% SET SCREW 2

MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06) — PAGE 43



FS2/FS2SP CONCRETE SAW — REAR AXLE ASSY.

REAR AXLE ASSY.

LUBRICATION
POINT

LUBRICATIO
POINT /

NOTES:

ITEMS ARE PLACED ON
INSIDE OF FRAME.

INCLUDED WITH SET COLLAR
ITEM 3.

INCLUDED WITH SET COLLAR
ITEM 7.

PAGE 44 — MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06)




FS2/FS2SP CONCRETE SAW — REAR AXLE ASSY.

15313 (RAISE AXLE ASM )

NO  PART NO PART NAME QTY.  REMARKS

1 15309 WHEEL, 8.0 OD X 1.0 1D X 2.5W 2

2 15310 AXLE, REAR 1

3 15311 COLLAR, SET 1.00 1.D oo 2 INCLUDES ITEM W/
4 15312 SPACER, 1.0 X 0.44 PIPE, SCHED 40 2

5 15314 BUSHING, FLG 1.250D X 1.00 1D X0.75 2

6 3264 WASHER, FLAT 1" SAE 4

7 3615 COLLAR SET 3/4 ID oo 2 INCLUDES ITEM W/#
8 15376 REAR POINTER W/A 1

9 1162A ZERK FITTING CAP 2

10 2621 ZERK FITTING 2

1% SET SCREW 2

124 SET SCREW 2

MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06) — PAGE 45



FS2/FS2SP CONCRETE SAW — BLADE SHAFT ASSY.

BLADE SHAFT ASSY.

LUBRICATION
POINT

LUBRICATION
POINT

PAGE 46 — MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06)




FS2/FS2SP CONCRETE SAW — BLADE SHAFT ASSY.

BLADE SHAFT ASSY.

NO PART NO PART NAME QTY. REMARKS

1 2621 ZERK FITTING 2

2 1162A CAP, ZERK FITTING 2

3 15119 KEY, WOODRUFF #91, ANS1 #8061 2

4 60598 KEY, /4 SQ.X 2" 1

5 15065 SHAFT, BLADE 1

6 15066 BEARING, PILLOW BLOCK 1 1/4 BORE 2

7 15063 FLANGE, BLADE INSIDE 2

8 15012 FLANGE, DRIVEN ASSY. 1

9 15093 NUT, 1-14-2B-LH 1

10 0448 WASHER, FLAT 7 /16 SAE 4

" 15563 SCREW, HHC 7/16 -14 X 3/4 4

12 15082 V-BELTS VX335 ..o 4........... 8.5-13 HP ENGINE HONDA 14" BLADE
12 13249 V-BELTS 3VX315 ... 4. 8.5-13 HP ENGINE HONDA 20" BLADE
12 15897 V-BELTS 3VX355 ..o 4. 20 HP ENGINE HONDA 14" BLADE

12 15082 V-BELTS 3VX335 ......oovvirririiririiisiis 4. 20 HP ENGINE HONDA 20" BLADE

13 15419 PULLEY, 1.25 HUB 4/3V4.50D .................... T 8.5-13 HP ENGINE HONDA 14" BLADE
13 15421 PULLEY, 4/3V3.00 X 1.000 ID/3L2.75.......... T 8.5-13 HP ENGINE HONDA 20" BLADE
13 15365 PULLEY, 4/3V4.12 X 1.125 ID/3L2.75........... T 20 HP ENGINE HONDA 14" BLADE

13 15366 PULLEY, 4/3V3.00 X 1.125 ID/3L2.75........... T 20 HP ENGINE HONDA 20" BLADE

15 15148 SPACER, 1.320D X 1.051D X 0.53 1

16 15092 NUT, 1-14-2B 1

17 1528 SCREW, SHS 1/4-20 X 5/16 HDP 2

18 2955 WASHER, LOCK 7/16 MED 4

MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06) — PAGE 47



FS2/FS2SP CONCRETE SAW — ENGINE MOUNT ASSY.

ENGINE MOUNT ASSY.

ENGINE MOUNTING SLOTS

FOR:
20 HP HONDA (ELECTRIC START)

ENGINE MOUNTING SLOTS

FOR:
8.5 HP KOHLER (RECOIL START)
9.0 HP HONDA (RECOIL START)
12.0 HP KOHLER (RECOIL START)
13.0 HP HONDA (RECOIL START)
13.0 HP HONDA (ELECTRIC START)

PAGE 48 — MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06)




FS2/FS2SP CONCRETE SAW — ENGINE MOUNT ASSY.

MOUNT ENGINE

NO PART NO PART NAME QTy. REMARKS
1 0166A WASHER, LOCK, 3/8 MED 8

2 0205 SCREW, HHC 3/8 - 16 X 1 4

3 10136 WASHER, FLAT 3/8 SAE 8

4 1284 SCREW, HHC 3/8 - 16 X 1- 1/2 4

5 1456 NUT, HEX FINISH 3/8 - 16 1

6 15033 BAR THREADED 2

7 15174 BOLT, CARRIAGE 3/8 - 16 X 3 1

8 15306 MOUNT, ENGINE W/A 1

MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06) — PAGE 49



FS2/FS2SP CONCRETE SAW — POINTERS AND COVERS ASSY.

POINTERS AND COVERS ASSY.

(D®®
- . ‘ @ Caluig

PAGE 50 — MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06)



FS2/FS2SP CONCRETE SAW — POINTERS AND COVERS ASSY.

POINTERS AND COVERS ASSY.

NO PART NO PART NAME QTy. REMARKS
1 15053 WHEEL, POINTER ARM 1
2 15052 ROD, POINTER 1
3 15889 POINTER, LOMG FRONT, W/ A 1
4 10133 NUT, NYLOC 3/8 - 16 2
5 9154 SCREW, HHC 3/8 - 16 X 1- 3/4 2
6 15248 BELT GUARD W/A 1
7 0131A SCREW, HHC 1/4 -20 X 3/4 4
8 0181B WASHER, LOCK 1/4 MED. 4
9 0948 WASHER,FLAT 1/4 SAE 4
10 15088 COVER, BLADE FLANGE W / A 1
11 1023 SCREW, HHC 3/8 - 16 X 1 - 1/4 1
12 15113 SASH, POINTER RETAINER 1
13 0131A SCREW, HHC 1/4 - 20 X 3/4 1
14 0949 NUT, HEX FINISH 1/4 - 20 1
15 15114 SLEEVE, SASH 1

MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06) — PAGE 51



FS2/FS2SP CONCRETE SAW — WATER SYSTEM ASSY.

WATER SYSTEM ASSY.
3/8 DIA. HOSE
16 IN. (41 CM.)
CONNECT
WATER SOURCE

3/8 DIA. HOSE
50 IN. (127 CM.)

BLADE GUARD

@.2)) @)} WATER/IVIISTING

PAGE 52 — MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06)




FS2/FS2SP CONCRETE SAW — WATER SYSTEM ASSY.

WATER SYSTEM ASSY.

NO PART NO PART NAME QTy. REMARKS
1 15546 GASKET, 3/4 HOSE GASKET / SCREEN 1

2 15076 FITTING, STR 3/4 FEM HOSE X 1/2 MP 1

3 15180 FITTING, DTR 6 BARB - 1/2 MP 1

4 15538 CLAMP, WORM HOSE 7/16 - 11/16 4

5 15181 HOSE 3/8 BLACK WATER 200 PSI 55 FT.
6 15766 VALVE, 2 WAY 3/8 BARB X 3/8 MPT 1

7 15767 FITTING, 6FPT - 6 BARB 1

8 15768 FITTING, 6 BARB 3/4 MALE HOSE 1

9 15769 FITTING, 3/4 HOSE QUICK REL FEMALE 1

MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06) — PAGE 53



FS2/FS2SP CONCRETE SAW — BASIC PLATFORM ASSY.

BASIC PLATFORM ASSY.

NOTES:

USE LOCTITE 271 ON ITEM 13,
SCREW, HHC 3/8-16 X 1

REFERENCE PAGES 66 AND 67
FOR COMPLETE PARTS BREAK-
DOWN FOR BARE PLATFORM ASSY.
P/N 15409.

PAGE 54 — MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06)




FS2/FS2SP CONCRETE SAW — BASIC PLATFORM ASSY.

BASIC PLATFORM ASSY.

NO PART NO PART NAME QTy. REMARKS
1 11819 SCREW, HHC WASHER 1/4-20 X 3/4 1
2 12287 SCREW, THP 1/4-20 X 3/4 SS 1
3 11534 NUT U TYPE 1/4-20 6
4 15701 HANDLEBAR, LEFT W /A 1
5 15081 HANDLE GRIPS 1" DIA 4
6 15702 HANDLEBAR, RIGHT W/ A 1
7 156317 CONSOLE W/A 1
8 15503 KNOB, CONFORT GRIP 2
9 15260 LIFTING BALE W/A 1
10 15097 WRENCH, ALL PURPOSE 1
11 15098 TOOL, SHAFT LOCK SOCKET W/ A 1
12 15138 WRENCH, 6" POCKET SOCKET 1
13 15468 GROMMET 1.0 X 13 X 1.375 2
14 0205 SCREW HHC 3/8-16 X 1 8
15 0166A WASHER, LOCK 3/8 MED 8
16 10136 WASHER, FLAT 3/8 SAE 4
17 10024 NUT, NYLOC 1/4-20 4
18 29057 DOCUMENT BOX 1
19 15280 COVER, REAR 1
20 15409 PLATFORM W/A ... 1 SEE PAGES 66 AND 67
21 0131A SCREW, HHC 1/4-20 X 3/4 3
22 0181B WASHER, LOCK 1/4 MED 3
23 0948 WASHER, FLAT 1/4 SAE 3
24 11534 NUT U TYPE 1/4-20 3
25 15424 COVER, PUMP MOTOR 1

MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06) — PAGE 55



FS2/FS2SP CONCRETE SAW — BLADE GUARD 14-INCH ASSY.
BLADE GUARD 14-INCH ASSY.

PAGE 56 — MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06)




FS2/FS2SP CONCRETE SAW — BLADE GUARD 14-INCH ASSY.
BLADE GUARD 14-INCH ASSY.

NO  PARTNO PART NAME QTYy. REMARKS
1 130A SCREW, SHS 1/4-20 X 1/4 2
2 131A SCREW, SHS 1/4-20 X 3/4 2
3 0424 SCREW, SHS 1/4-20 X 1-1/4 2
4 0730 SCREW, SHS 1/4-20 X 1 2
5 0948 WASHER, FLAT 1/4 SAE 6
6 0949 NUT, HEX FINISH 1/4-20 4
7 10024 NUT, NYLOC 1/4-20 14
8 11505 CLAMP, HOSE SUPPORT 1/2 INCH LG 2
9 15005 GUARD, BLADE 14" BODY W/A 1
10 15043 FLAP, NEOPRENE WATER SHIELD 1
11 15086 NOZZLE, 5 GPH 80 DEG. SPRAY ANGLE 2
12 15096 ANGLE, SPLASH GUARD 1
13 15151 GUARD, BLADE 14" DOOR W/A 1
14 15161 STOP, RUBBER BUMPER 1
15 15503 KNOB, COMFORT GRIP 1
16 15504 MANIFOLD (CIPSA) 2
17 15507 GASKET, MANIFOLD FLOOD 1
18 15508 PLUG (CIPSA) 2
19 15509 SPRING, CENTURY SPRING 1
20 15562 GASKET, MANIFOLD 1
21 15770 FITTING, 3/4 HOSE QUICK REL MALE 2
22 15842 FITTING, 1/2 MP-3/4 F HOSE 2
23 15867 TUBE, FLOOD 14" 2
24 25023 PIN, HINGE 1/2 X 3.22 1
25 26250 SCREW, HHC 1/4-20 X 1-3/4 8

MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06) — PAGE 57



FS2/FS2SP CONCRETE SAW — BLADE GUARD 20 -INCH ASSY.

BLADE GUARD 20-INCH ASSY.

PAGE 58 — MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06)




FS2/FS2SP CONCRETE SAW — BLADE GUARD 20 -INCH ASSY.

BLADE GUARD 20-INCH ASSY.

NO  PARTNO PART NAME QTY. REMARKS
1 130A SCREW, SHS 1/4-20 X 1/4 2
2 131A SCREW, SHS 1/4-20 X 3/4 2
3 0424 SCREW, SHS 1/4-20 X 1-1/4 2
4 0730 SCREW, SHS 1/4-20 X 1 2
5 0948 WASHER, FLAT 1/4 SAE 6
6 0949 NUT, HEX FINISH 1/4-20 4
7 10024 NUT, NYLOC 1/4-20 10
8 11505 CLAMP, HOSE SUPPORT 1/2 INCH LG 2
9 15043 FLAP, NEOPRENE WATER SHIELD 1
10 15096 ANGLE, SPLASH GUARD 1
11 15161 STOP, RUBBER BUMPER 1
12 15462 GUARD, BLADE 20" BODY W/A 1
13 15463 GUARD, BLADE 20" DOOR W/A 1
14 15503 KNOB, COMFORT GRIP 1
15 15504 MANIFOLD (CIPSA) 1
16 15506 TUBE, FLOOD 2
17 15507 GASKET, MANIFOLD FLOOD 1
18 15508 PLUG (CIPSA) 2
19 15509 SPRING, CENTURY SPRING 1
20 15770 FITTING, 3/4 HOSE QUICK REL MALE 1
21 15842 FITTING, 1/2 MP-3/4 F HOSE 1
22 25023 PIN, HINGE 1/2 X 3.22 1
23 26250 SCREW, HHC 1/4-20 X 1-3/4 4

MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06) — PAGE 59



FS2/FS2SP CONCRETE SAW — MANUAL RAISE AND LOWER ASSY.

MANUAL RAISE AND LOWER ASSY.

LUBRICATION
POINT

NOTES:
WHEN ORDERING DEPTH GAUGE,

ITEM 20 P/N 15704, ALSO ORDER = \
LINEAR SCALE P/N 15741.

PAGE 60 — MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06)



FS2/FS2SP CONCRETE SAW — MANUAL RAISE AND LOWER ASSY.

MANUAL RAISE AND LOWER ASSY.

NO PART NO  PART NAME QTY. REMARKS
1 0131A SCREW, HHC 1/4 -20 X 3/4 8
2 0948 WASHER, FLAT, 1/4 SAE 12
3 0949 NUT, HEX FINISH 1/4- 20 1
4 10024 NUT, NYLOC 1/4 - 20 9
5 10133 NUT, NYLOC 3/8 - 20 1
6 10136 WASHER, FLAT 3/8 SAE 1
7 11149 BEARING, SB-204-12 2
8 1456 NUT, HEX FINISH 3/8-16 1
9 15050 KNOB, 3/8 - 16 X 2, 1" OD, 3.88L 1
10 15054 PLUNGE, BALL 1
1 15089 SPACER, DEPTH ADJUSTER 1
12 15170 FLANGE, BEARING 47-3- MFM 1
13 15188 FLANGE, BEARING 47-3- MFM, MOD 1
14 15189 FLANGE, BEARING SUPPORT 1
15 15238 U- JOINT 1
16 15239 PIN SPRING 0.1875 X 1.00 HARDENED 2
17 15290 RAISE / LOWER W/A 1
18 15294 HANDLE, W / A 1
19 15336 SCREW, ACME, LEFT HAND 1
20 15704 GAUGE, DEPTH ......oooeveccrcrcreeee s 1 ORDER LINEAR SCALE P/N 15741
21 15708 BRACKET, DEPTH GAUGE 1
22 15717 SPRING, EXTENSION 5L X 0.25D X .0388 1
23 15738 CABLE ASM, DEPTH GAUGE 1
24 19988 PIN, CLEVIS 1/2 X 1.75 EFF 1
25 2219 PIN, COTTER 1/8 X 1-1/2 1
26 2621 ZERK, GREASE STR 1/4 - 28 1
27 26385 SCREW, HHC 1/4 - 20 X 2-1/4 GRD 8 1

MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06) — PAGE 61



FS2/FS2SP CONCRETE SAW — PLUG KIT (PUSH) ASSY.

PLUG KIT (PUSH) ASSY.

PAGE 62 — MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06)




FS2/FS2SP CONCRETE SAW — PLUG KIT (PUSH) ASSY.

PLUG KIT (PUSH) ASSY.

NO  PART NO PART NAME QTY. REMARKS
1 0916 SCREW, HHC RHM 1/4-20 X 3/4 8
2 0948 WASHER, FLAT 8
3 10024 NUT, NYLOC 1/4-20 8
4 15208 COVER, PROPEL LEVEL FS2 1
5 15339 COVER, FS2 ENGAGE HOLE 1
6 15340 PLUG, 0.65 DIA X 14 GA, BLACK 8
7 15341 PLUG, 0.44 DIA X 14 GA, BLACK 1
8 15342 PLUG, 0.38 DIA X 14 GA, BLACK 1
9 15345 PLUG, 0.28 DIA X 14 GA, BLACK 1
10 15553 SWITCH, BLANK 3

MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06) — PAGE 63



FS2/FS2SP CONCRETE SAW — PLUG KIT (SELF PROPPELLED) ASSY.

PLUG KIT (SELF PROPELLED) ASSY.

PAGE 64 — MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06)




FS2/FS2SP CONCRETE SAW — PLUG KIT (SELF PROPPELLED) ASSY.

PLUG KIT (SELF PROPELLED) ASSY.

NO PART NO PART NAME QTY. REMARKS
1 0916 SCREW, HHC RHM 1/4-20 X 3/4 2
2 0948 WASHER, FLAT 2
3 10024 NUT, NYLOC 1/4-20 2
4 15340 PLUG, 0.65DIA X 14 GA, BLACK 8
5 15341 PLUG, 0.44 DIA X 14 GA, BLACK 1
6 15342 PLUG, 0.38 DIA X 14 GA, BLACK 1
7 15345 PLUG, 0.28 DIA X 14 GA, BLACK 1
8 15553 SWITCH, BLANK 3

MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06) — PAGE 65



FS2/FS2SP CONCRETE SAW — BATTERY BOX ASSY.

BATTERY BOX ASSY.

PAGE 66 — MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06)



FS2/FS2SP CONCRETE SAW — BATTERY BOX ASSY.

BATTERY BOX ASSY.

NO PART NO PART NAME QTY. REMARKS
1 0131A SCREW, HHC 1/4-20 X 3/4 1
2 0181B WASHER, LOCK 1/4 MED 5
3 0948 WASHER, FLAT 1/4 SAE 4
4 10024 NUT, NYLOC 1/4-20 4
5 12287 SCREW, THP 1/4-20 X 3/4 SS 4
6 15237 U-BOLT 1/4-20 THREAD 1
7 15273 BOX, BATTERY 1
8 4671 BATTERY, GR. Ul WET W/TAG 1
9 XXXX NUT 2

MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06) — PAGE 67



FS2/FS2SP CONCRETE SAW — PLATFORM (BARE) ASSY.

PLATFORM (BARE) ASSY.

SIDE VIEW
— Oo Oo = 0=0
o o O B
Ne— =T
o>e ° 27 ° _°.

H

TOP VIEW

PAGE 68 — MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06)




FS2/FS2SP CONCRETE SAW — PLATFORM (BARE) ASSY.

PLATFORM (BARE) ASSY.

NO PART NO PART NAME QTY. REMARKS
1 15035 MOUNT, BLADE GUARD BAYONET 4
2 15069 MOUNT, FRONT POINTER 4
3 15296 MOUNT, ENGINE/TRANS SIDE 2
4 15303 PLATFORM 1
5 15308 SUPPORT, REAR AXLE 2
6 15453 PLATE, MOUNT, BELT COVER 1
7 15455 TAB, SPRING IDLER 1
8 15666 NUT, WELD 1/4-20, SQ NP 4
9 15672 TAB, IDLER MOUNT 1
10 20530 NUT, WELD, HEX LOCK 3/8-16 9

MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06) — PAGE 69



FS2/FS2SP CONCRETE SAW — TRANSMISSION ASSY.

TRANSMISSION ASSY.

TRANSMISSION
ENGAGEMENT
LEVER

THROTTLE 5
SPEED CONTROL

ENGINE
PULLEY @

Q)

IDLER
PULLEY pypp @7
PULLEY (53

PART OF
FRAME

LUBRICATION

POINT NOTES:
DO NOT OVER TIGHTEN. IDLER
PULLEY SHOULD BE FREE TO
MOVE.

A USE LOCTITE P/N 60091 (BLUE).

THROTTLE CABLE INCLUDED WITH
HANDLE, ITEM 3.

ITEMS WITHIN DASHED LINES ARE
FOR COMPLETE TRANSMISSION
DISENGAGE LEVER ASSY. USE
P/N 15193.

PAGE 70 — MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06)




FS2/FS2SP CONCRETE SAW — TRANSMISSION ASSY.

TRANSMISSION ASSY.

NO PART NO PART NAME QTy. REMARKS
1% 0131A SCREW, SHS 1/4-20 X 1/4 6
2% 0948 WASHER, FLAT 2
3 15168 HANDLE, THROTTLE HYD. SPEED CTRL. 1
4% 10024 NUT, NYLOC 1/4-20 2
5% 4403 KNOB, CONTROL 1
6% 15197 HANDLE, W/A TRANS. DISENGAGE 1
7% 10133 NUT, NYLOC 3/8-16 10
8 15187 ROD END, 3/8-24 MALE LH 1
9% 10136 WASHER, FLAT 3/8 SAE 10
10% 1493 SCREW, HHC 3/8-16 X 3-1/4 1
11 15193 TRANSMISSION DISENGAGE ASSY................. L INCLUDES ITEMS W/*
12 5023B NUT, HEX FINISH 3/8-24 1
13 15275 ROD, 14.0 LENGTH 3/8-24 RH/LH FEMALE 1
14 0205 SCREW, HHC 3/8-16 X 1 4
15 0166A WASHER, LOCK 3/8 MED 4
16 25007 BOLT, SHOULDER 1/2 X 3/4 PLT 2
17 2063 ROD END, 3/8-24 MALE RH 1
18 15199 CHAIN, ROLLER #40, 51P 1
19 15391 CONNECTOR LINK #40 CHAIN 1
20 15330 GEAR, SPLINE2.0DIAX 25 L 2
21 15145 SPROCKET 40 BS 36 X 3/4 1
22 0627 KEY, SQUARE 3/16 X 1-1/4 3
23 15329 SHAFT, TRANSMISSION 0.75 DIA X 15.8L 1
24 1023 SCREW, HHC 3/8-16 X 1-1/4 1
25 15196 SPRING, TRANS 1.22 X 3.00 80-100 LB/IN 1
26 8087 SCREW, HHC 1/2-13 X4 1
27 10176 NUT, NYLOC 1/2-13 1
28 2621 ZERK FITTING 2
29 1162A CAP, ZERK FITTING 2
30 15360 SPROCKET, 40BS10 X 17 MM X 1/8 1
31 15327 MOUNT, TRANSMISSION W/A 1
32 15354 TRANSMISSION, EATON MODEL 700-044 1
33 1493 SCREW, HHC 3/8-16 X 3-1/4 3
34 1578 KEY, WOODRUFF #3 2
35 10018 SCREW, SHC 10-32 X 1 1
36 15169 RETAINER, THROTTLE 1
37 3455 CABLE CLAMP 1
38 15395 CONTROL, PUMP W/A 1
39 15146 PULLEY OK 50 X 17 -3/16 KEY 1
40 10935 PULLEY, IDLER - EFSON - SEE EXT DE 1
41 15454 SPACER IDLER 1
42 1665 SCREW, HHC 3/8-16 X 2 1
43 15788 SPRING, 2.5L X 0.5D X 0.0DD DIA 1
44 1284 SCREW, HHC 3/8-16 X 1-1/2 1
45 15452 ARM, IDLER 1
46 15432 BELT, 3L ACCU-LINK ........cceviririiirirricin, L INSTRUCTION SHEET INCLUDED

MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06) — PAGE 71



FS2/FS2SP CONCRETE SAW — ENGINE ASSY.

ENGINE ASSY.

NOTES:

USE LOCTITE 271 ON ALL
SET SCREWS.

PAGE 72 — MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06)




FS2/FS2SP CONCRETE SAW — ENGINE ASSY.

ENGINE ASSY.

NO PART NO PART NAME QTy. REMARKS
1 15511 ENGINE, 8.5HP KOHLER COMMAND 1

1 15101 ENGINE, 9HP HONDA GX270K1QXC9 1

1 15243 ENGINE, 20HP HONDA GX620TXF2 1

1 15103 ENGINE, 13HP HONDA GX390K1QXC9 1

2 15535 OIL DRAIN ASSY. 1

3 15059 PULLEY, TL 3V 4.12"OD 1

4 60598 KEY, 1/4’SQ. X 2" 1

MQ-WHITEMAN FS2/FS2SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #2 (06/26/06) — PAGE 73



